KEY | PART

NO. NO. DESCRIPTION QTY.
1 104026-01 Stove Log 1
2 098276-01 Hex Head Plug, 1/8" NPT 1
3 098249-01 Nut, M5 2
4 102776-05CK | Painted Base Assembly 1
5 102844-02 Lower Bracket 1
6 102966-02 Upper Bracket 1
i 098867-10 (Gas Regulator 1
8 102798-01 Inlet Tube 1
9 102779-04 Outlet Burner Tube 1
10 099056-19 Burner Orifice Injector 1
11 102843-01 Burner Clip 1
12 102980-01 Burner 1
13 102568-08 Control Valve 1
14 098508-01 Valve Retainer Nut 1
15 099393-03 Control Knob 1
16 102445-01 Piezo Ignitor 1
17 099387-08 Pilot Tube 1
18 098271-07 Ignitor Cable 1
19 104286-01 ODS Pilot (LP) 1
20 M11084-38 Screw, Hex Head (#8-18 x .38) 15
21 098325-01 Roll Pin 1
22 098462-04 Control Rod Assembly 1
23 104055-01CK | Extension Base 1

PARTS AVAILABLE — NOT SHOWN

1005663-01
101055-02
100565-01
101449-06
101137-04

Warning Plate

Lighting Instructions Plate
Warning Plate Fastener
Control Position Decal
Hardware Kit

—_— e = A




KEY PART
NO. NUMBER DESCRIPTION QTY.
1 104026-01 Stove Log 1
2 103778-01 ODS Pilot (LP) 1
5 098249-01 ODS Nut 2
4 104423-02 Burner Outlet Tube 1
5 098264-02 Male Connector 1
6 102843-01 Burner Clip 1
f i 099056-19 Burner Orifice Injector 1
8 102980-01 Burner 1
9 099387-13 Pilot Tube 1
10 103781-02 Gas Control Valve 1
11 103345-02 Lower Bracket 1
12 M11084-38 Screw, #8 x .38 F
13 104383-02CK | Painted Base Assy 1
14 098271-07 Ignitor Cable 1
15 102445-01 Piezo Ignitor 1
16 103587-02CK | Plate, Switch 1
1 098304-01 Screw 2
18 103784-04 Flame Adjustment Knob 1
19 103784-03 Off-Pilot-On Knob 1
20 M12461-26 Screw, Hex Slt Wesr 10-32 x .38 4
21 103284-02 Wiring Harness 1
22 099998-01 Switch 1
PARTS AVAILABLE — NOT SHOWN
100563-01 Warning Plate 1
103877-01 Lighting Instructions Plate 1
100565-01 Warning Plate Fastener 1
.

101137-04

Hardware Kit




KEY | PART
NO. | NO. DESCRIPTION QTY.
1C 104171-02 Top Grate with Screen (Center) (Black Only) 1
1L 104171-03 Top Grate with Screen (Left) (Black Only) 1
1R 104171-04 Top Grate with Screen (Right) (Black Only) 1
2 104172-02 Stove Back Panel (Black Only) 1
3 104173-10 Bottom Door (Metalic Black) 1
104173-11 Bottom Door (Porcelain Enamel Black) 1
104173-12 Bottom Door (Porcelain Enamel Navy) 1
104173-13 Bottom Door (Porcelain Enamel Almond) 1
104173-14 Bottom Door (Porcelain Enamel Green) 1
104173-15 Bottom Door (Porcelain Enamel Red) 1
4 104174-04 Stove Dropped Bottom 1
5 104175-10 One Leg (Metalic Black) (4 Total Per Stove) 1
104175-11 One Leg (Porcelain Enamel Black) (4 Total Per Stove) 1
104175-12 One Leg (Porcelain Enamel Navy) (4 Total Per Stove) 1
104175-13 One Leg (Porcelain Enamel Almond) (4 Total Per Stove) 1
104175-14 One Leg (Porcelain Enamel Green) (4 Total Per Stove) 1
104175-15 One Leg (Porcelain Enamel Red) (4 Total Per Stove) 1
6 104176-01 Leg Leveler bolt M8 x 1.25 - 55mm Long (4 Total Per Stove) 1
7 104177-02 Hardware Kit 1
7-1 * Door Hinge Step Bolt With Shoulder (1 Per Unit) 1
7-2 = Door Catch Bolt M8 x 1.25 - 35mm Long With Two M8
Hex Nuts (1 Per Unit) 1
7-3 * Bottom Floor Bolts M6 x 1 - 25mm Long With Flat Washer
And Lock Washer (4 Per Unit) 1
7-4 * Leg Bolts M6 x 1.25 - 20mm Long With Flat Washer And
Lock Washer (4 Per Unit) 1
8 104178-01 Back Panel Bolts M6 x 1 - 20mm Long With Flat Washer
And Lock Washer (6 Installed Per Unit) 1
PARTS AVAILABLE — NOT SHOWN
104108-06 Touch-up Spray Paint 12 oz Can (Metallic Black) 1
104807-04 Touch-up Paint Bottle with Brush (Porcelain Enamel Black) 1
104807-05 Touch-up Paint Bottle wath Brush (Porcelain Enamel Navy) 1
104807-06 Touch-up Paint Bottle with Brush (Porcelain Enamel Almond) 1
104807-07 Touch-up Paint Bottle with Brush (Porcelain Enamel Green) 1
104807-08 Touch-up Paint Bottle with Brush (Porcelain Enamel Red) 1
106057-01 Back Panel Extension, Left (Included) 1
106057-02 Back Panel Extension, Right {Included) 1
104178-01 Back Panel Bolts M6 x 1 - 20mm Long With Flat Washer
And Lock Washer (6 Installed Per Unit) 1

* Included In Hardware Kit




HEPPLEWHITE STOVE DESIGN

Metallic Green)

KEY | PART KEY | PART
NO. | NO. DESCRIPTION QTY.| NO. | NO. DESCRIPTION QTy.
1C | 104171-13 | Top Grate with Screen 9 104175-37 | Right Rear Leg (Metallic Black) 1
(Center) (Black Only) 1 104175-38 | Right Rear Leg (Porcelain Enamel Black) 1
1L 104171-14 | Top Grate with Screen 104175-39 | Right Rear Leg (Porcelain Enamel Nawy) 1
({Left) (Black Only) 1 104175-40 | Right Rear Leg (Porcelain Enamel Almond) 1
iR 104171-15 | Top Grate with Screen 104175-41 | Right Rear Leg (Porcelain Enamel Green) 1
(Right) {Black Only) 1 104175-42 | Right Rear Leg (Porcelain Enamel Red) 1
2 104172-03 | Stove Back Panel (Black Only) 1 104175-43 | Right Rear Leg (Porcelain Enamel
3 104173-16 | Bottom Door (Metallic Black) 1 Metallic Green) 1
104173-17 | Bottom Door 10 104176-01 | Leg Leveler boit
(Porcelain Enamel Black) 1 M8 x 1.25- 55mm Long
104173-18 | Bottom Door (4 Total Per Stove) 1
(Porcelain Enamel Navy) 1 11 104178-01 | Back Panel Bolts M6 x 1 - 20mm
104173-19 | Bottom Door Long With Flat Washer And Lock
{Porcelain Enamel Almond) 1 Washer (6 Installed Per Unit) 1
104172-20 | Bottom Door 12 107528-01 | Left Door (Metallic Black) 1
(Porcelain Enamel Green) 1 107528-03 | Left Door (Porcelain Enamel
104173-21 | Bottom Door Metallic Green) 1
(Porcelain Enamel Red) 1 107528-05 | Left Door (Porcelain Enamel
104173-22 | Bottom Door (Porcelain Enamel Almond) 1
Metallic Green) 1 107528-07 | Left Door (Porcelain Enamel Black) 1
4 104174-05 | Stove Dropped Bottom 1 107528-09 | Left Door (Porcelain Enamel Green) 1
5 104177-02 | Hardware Kit 1 107528-11 | Left Door (Porcelain Enamel Navy) 1
5-1 L Doer Hinge Step Bolt With Shoulder 107528-13 | Left Door (Porcelain Enamel Red) 1
(1 Per Unit) 1 13 107528-02 | Right Door (Metallic Black) 1
52 L Door Catch Bolt 107528-04 | Right Door (Porcelain Enamel
M8 x 1.25 - 55mm Long With Two Metallic Green) 1
M8 Hex Muts (1 Per Unit) 1 107528-06 | Right Door (Porcelain Enamel
53 o Bottom Floor Bolts ME x 1 - 25mm Almond) 1
Long With Flat Washer And Lock 107528-08 | Right Door (Porcelain Enamel Black) 1
Washer (4 Per Unit) 1 107528-10 | Right Door (Porcelain Enamel Green) L)
5-4 x Leg Bolts M6 x 1.25 - 20mm Long 107528-12 | Right Door (Porcelain Enamel Nawvy) 1
With Flat Washer And Lock 107528-14 | Right Door (Porcelain Enamel Red) 1
Washer (4 Per Unit) 1 14 107527-01 | Stainless Upper Door Hinge Bolt
6 104175-16 | Left Front Leg {Metallic Black) 1 with Shoulder (4 Total Per Stove) 1
104175-17 | Left Front Leg (Porcelain Enamel Black) 1
104175-18 | Left Front Leg (Porcelain Enamel Navy) 1 PARTS AVAILABLE — NOT SHOWN
104175-19 | Left Front Leg (Porcelain Enamel Almond) 1 104108-06 | Touch-up Spray Paint 12 oz. Can
104175-20 | Left Front Leg (Porcelain Enamel Green) 1 (Metallic Black) 1
104175-21 | Left Front Leg (Porcelain Enamel Red) 1 104807-04 | Touch-up Paint Bettle with Brush
104175-22 | Left Front Leg (Porcelain Enamel (Percelain Enamel Black) ]
Metallic Green) 1 104807-05 | Touch-up Paint Bottle with Brush
7 104175-23 | Right Front Leg (Metallic Black) 1 {Porcelain Enamel Navy) 1
104175-24 | Right Front Leg (Porcelain Enamel Black) 1 104807-06 | Touch-up Paint Bottle with Brush
104175-25 | Right Front Leg {Porcelain Enamel Nawvy) 1 (Porcelain Enamel Almond) ]
104175-26 | Right Front Leg (Porcelain Enamel Almond) 1 104807-07 | Touch-up Paint Bettle with Brush
104175-27 | Right Front Leg (Porcelain Enamel Green) 1 (Porcelain Enamel Green) 1
104175-28 | Right Front Leg {Porcelain Enamel Red) 1 104807-08 | Touch-up Paint Bettle with Brush
104175-29 | Right Front Leg {Porcelain Enamel (Porcelain Enamel Red) 1
Metallic Green) 1 106057-01 | Back Panel Extension, Left
-] 104175-30 | Left Rear Leg (Metallic Black) 1 (Included) 1
104175-31 | Left Rear Leg (Porcelain Enamel Black) 1 106057-02 | Back Panel Extension, Right
104175-32 | Left Rear Leg (Porcelain Enamel Nawvy) 1 (Included) 4
104175-33 | Left Rear Leg (Porcelain Enamel Almond) 1 104178-01 | Back Panel Bolts ME x 1 - 20mm
104175-34 | Left Rear Leg (Porcelain Enamel Green) 1 Long With Flat Washer And Lock
104175-35 | Left Rear Leg (Porcelain Enamel Red) 1 Washer (6 Included Per Unit) 1
104175-36 | Left Rear Leg (Porcelain Enamel

" Included In Hardware Kit






